

精巣腫瘍 [Testicular tumor]

BEP 療法

			Day	1	2	3	4	5	...	9	16	...	
CDDP	シスプラチン	20mg /m ²	点滴静注	↓	↓	↓	↓	↓								
VP-16	エトポシド	100mg /m ²	点滴静注	↓	↓	↓	↓	↓								
BLM	ブレオ	30mg /日	点滴静注		↓					↓					↓	

3~4週で1コース

EP 療法

			Day	1	2	3	4	5	15	...	
CDDP	シスプラチン	20mg /m ²	点滴静注	↓	↓	↓	↓	↓					
VP-16	エトポシド	100mg /m ²	点滴静注	↓	↓	↓	↓	↓					

3週で1コース

VeIP 療法

			Day	1	2	3	4	5	15	...	
VLB	エクザール	0.11mg /kg	点滴静注	↓	↓								
IFM	イホマイド	1200mg /m ²	点滴静注	↓	↓	↓	↓	↓					
CDDP	シスプラチン	20mg /m ²	点滴静注	↓	↓	↓	↓	↓					

3~4週で1コース

VIP 療法

			Day	1	2	3	4	5	15	...	
VP-16	エトポシド	75mg /m ²	点滴静注	↓	↓	↓	↓	↓					
IFM	イホマイド	1200mg /m ²	点滴静注	↓	↓	↓	↓	↓					
CDDP	シスプラチン	20mg /m ²	点滴静注	↓	↓	↓	↓	↓					

3~4週で1コース

CBDCA療法

			Day	1	21
CBDCA	カルボプラチン	400mg /m ²	点滴静注	↓			

3週1コース

TIP療法

			Day	1	2	3	4	5	...	21
PAC	パクリタキセル	175mg /m ²	点滴静注	↓						
IFM	イホマイド	1.5mg /m ²	点滴静注		↓	↓	↓	↓		
CDDP	シスプラチン	25mg /m ²	点滴静注		↓	↓	↓	↓		

3週1コース

CPT-11+Nedaplatin療法

			Day	1	...	8	...	15	...	22	...
CPT-11	イリノテカン ^{☆適応外}	200mg /m ²	点滴静注	↓							
NDP	アクプラ	100mg /m ²	点滴静注	↓							

1コース4週間

GEMOX療法

			Day	1	...	8	...	15	...
GEM	ゲムシタピン	1000mg /m ²	点滴静注	↓		↓			
L-OHP	エルプラット	130mg /m ²	点滴静注	↓					

1コース21日間